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Rif. Cod. Description
05 STEERING WHEEL'S HUBS AND CLUTCH LEVERS
A 0084.BAC  Mozzo volante AL - 6 fori  AL steering wheel hub - 6 holes
B 0084.DI ｽﾃｱﾘﾝｸﾞﾎﾞｽﾗｯｷﾝｸﾞｽﾍﾟｰｻｰ Inclined spacer for steering wheel hub
C 0084.BAIB ｽﾃｱﾘﾝｸﾞﾗｯｷﾝｸﾞﾎﾞｽ/6ﾎｰﾙ  AL steering wheel angled hub - 6 holes
D 0084.BAB  Mozzo volante AL - 3 fori  AL steering wheel hub - 3 holes
E V.TB5X20 ﾎﾞﾀﾝｽｸﾘｭｰ 5X20  TB screw 5 x 20 (for BSD system)
E V.TB5X25F  Vite TB 5 x 25 forata  Drilled TB screw 5 x 25
E V.TB5X40 ﾎﾞﾀﾝｽｸﾘｭｰ 5X40  Button TB 5 x 40 (for SA3 system)
E V.TB5X45F  Vite TB 5 x 45 forata  Drilled TB screw 5 x 45
F R.P.5X11 ﾜｯｼｬｰ D.5x11  Washer Ø 5 x 11 x 1 mm
G D.M5A.B. ﾛｯｸﾅｯﾄ M5(ﾅｲﾛﾝ)  A.B. nut M5
H V.TCE6X35 ｷｬｯﾌﾟﾎﾞﾙﾄ 6X35  TCEI screw 6 x 35
H V.TCE6X40F  Vite TCEI 6 x 40 forata  Drilled TCEI screw 6 x 40
I R.P.6X12 ﾜｯｼｬｰ D.6x12  Washer Ø 6,3 x 12,5 x 1 mm
J D.M6A.A.  Dado M6 A.A.  A.A. nut M6
L V.TPSCEI6X25 ｻﾗﾎﾞﾙﾄ 6X25  TPSCEI screw 6 x 25
L V.TPSCEI6X30F  Vite TPSCEI 6 x 30 forata  Drilled TPSCEI screw 6 x 30
M 0033.00 ﾛｾﾞｯﾄﾜｯｼｬｰ M6/ALU  Biconical AL washer Ø 6 mm
N D.M6A.B. ｾﾙﾌﾛｯｸﾅｯﾄM6 (ﾅｲﾛﾝ)  A.B. nut M6
S 0113.A0KIT ｱﾙﾐｸﾗｯﾁﾚﾊﾞｰKIT Forged clutch lever Kit
T 0113.A0 ｸﾗｯﾁﾚﾊﾞｰ鍛造 Clutch lever Forged
U 0014.D02 ﾍﾟﾀﾞﾙﾋﾟﾝ Adj  Pin for pedal adjustment
V 0113.A1 ｱﾙﾐｸﾗｯﾁﾚﾊﾞｰｻﾎﾟｰﾄ Clutch lever support
W 0113.A2 ｱﾙﾐｸﾗｯﾁﾚﾊﾞｰｴｸｽﾃﾝｼｮﾝ Clutch lever extension
X 0113.A3 ｱﾙﾐｸﾗｯﾁﾚﾊﾞｰﾋﾟﾝ Pin clutch lever
Y 0113.A4 ｱﾙﾐｸﾗｯﾁﾚﾊﾞｰﾌﾞｯｼｭ D.3X4X3 Bush Ø 3X4X3 mm
Z 0113.A5 ｱﾙﾐｸﾗｯﾁﾚﾊﾞｰﾌﾞｯｼｭ  D.5X6X4 BushØ 5X6X4 mm

AA A.E.A5 ｱﾙﾐｸﾗｯﾁﾚﾊﾞｰｼｰｶﾞｰ  D.5 Seeger 5mm
AB R.P.5X11 ﾜｯｼｬｰ D.5x11  Washer Ø 5 x 11 x 1 mm
AC D.M5A.B. ﾛｯｸﾅｯﾄ M5(ﾅｲﾛﾝ)  A.B. nut M5
AD V.TB5X30  Vite TB 5 x 30  TB screw 5 x 30
AE V.TCE4X10 Vite TCEI 4 x 10 TCEI screw 4 x 10

0255.00  Molletta viti forate USA Spring for drilled screws USA
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Rif. Cod. Description
12 OK-KZ RUDDER PEDALS
A1 0010.00GAKIT 2019Jr.ﾗﾀﾞｰﾍﾟﾀﾞﾙ AL,KIT  Complete AL rudder pedals kit 2019
A 0010.00CBKIT Jr.ﾗﾀﾞｰﾍﾟﾀﾞﾙ AL,KIT  Complete AL rudder pedals
B 0010.00B2 ｻﾎﾟｰﾄﾌｯﾄｻﾎﾟｰﾄ  AL support for adjustable footrest
C 0010.00B4 ﾌｯﾄｻﾎﾟｰﾄｽﾍﾟｰｻｰ 5mm  spacer 5mm for rudder pedals
D 0010.00C2B ﾗﾀﾞｰﾍﾟﾀﾞﾙﾌｯﾄﾎﾞｰﾄﾞ Rudder pedal foot
E 0010.00CB1 ﾗﾀﾞｰﾍﾟﾀﾞﾙｻﾎﾟｰﾄ Rudder pedal support
F 0010.00CB5 ﾗﾀﾞｰﾍﾟﾀﾞﾙﾜｯｼｬｰ Rudder pedals countersunk washer
G 0014.DB3A ﾗﾀﾞｰｱｸｾﾙﾍﾟﾀﾞﾙｻﾎﾟｰﾄ Adj/2015 Accelerator pedal support for rudder pedals
H 0015.DB3A ﾗﾀﾞｰﾌﾞﾚｰﾍﾟﾀﾞﾙｻﾎﾟｰﾄ Adj/2015 Brake pedal support for rudder pedals
I 0016.DAB ﾗﾀﾞｰｱｸｾﾙﾘﾀｰｽﾌﾟﾘﾝｸﾞAdj  Return accelerator pedal springfor rudder pedals
J 0016.DBB ﾗﾀﾞｰﾌﾞﾚｰｷﾘﾀｰﾝｽﾌﾟﾘﾝｸﾞAdj  Return brake pedal springfor rudder pedals
K 0017.D0 ﾍﾟﾀﾞﾙﾎﾞﾙﾄ MIDIUM/ADJ  Adjustable pedal screw
L 0118.470A ﾏｽﾀｰｼﾘﾝﾀﾞｰﾛｯﾄﾞ470mm/ﾗﾀﾞｰﾍﾟﾀﾞﾙ用

 Brake pump bent control rod L.470 mmfor rudder
pedals

M D.M5 ﾅｯﾄ M5  Nut M5
N D.M5CIECHI ﾌﾞﾗｲﾝﾄﾞﾅｯﾄ M5  Blind nut M5
O D.M6A.B. ｾﾙﾌﾛｯｸﾅｯﾄM6 (ﾅｲﾛﾝ)  A.B. nut M6
P D.M8A.A. ﾅｲﾛﾝﾅｯﾄ M8  A.A. nut M8
Q R.P.10X16X1 ﾜｯｼｬｰ φ10x16x1mm  Washer Ø 10 x 16 x 1 mm
R R.P.6X12 ﾜｯｼｬｰ D.6x12  Washer Ø 6,3 x 12,5 x 1 mm
S R.P.8X17 ﾜｯｼｬｰ D.8X17  Washer Ø 8 x 17 x 1 mm
T V.TPSCEI6X20 ｻﾗﾎﾞﾙﾄ 6X20  TPSCEI screw 6 x 20
U V.TPSCEI6X40  Vite TPSCEI 6 x 40  TPSCEI screw 6 x 40
V V.TB5X30  Vite TB 5 x 30  TB screw 5 x 30
W V.TB5X35 ﾎﾞﾀﾝｽｸﾘｭｰ 5X35  TB screw 5 x 35
X V.TB6X25 ﾎﾞﾀﾝｽｸﾘｭｰ 6x25  TB screw 6 x 25
Y V.TCE6X45 ｷｬｯﾌﾟﾎﾞﾙﾄ 6X45  TCEI screw 6 x 45

Yoshiki Taniguchi
ハイライト表示

Yoshiki Taniguchi
ハイライト表示
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Rif. Cod. Description
23 BRAKE DISK'S HUB
A 0046.C0A Mozzo disco freno AL Ø 25 mm AL brake disk’s hub Ø 25 mm
B 0052.00A Mozzo AL Ø 25 mm per disco freno Ø 206 autoventilante AL disk’s hub Ø 25 mm for self-vetilated brake disk Ø 206

C 0046.00A ﾌﾞﾚｰｷ/ﾎｲﾙﾊﾌﾞ AL/D.30X47 AL brake disk’s hub Ø 30 mm
D 0052.A0C ﾌﾞﾚｰｷﾃﾞｨｽｸﾊﾌﾞ BSM ALU/D.30 AL disk's hub Ø 30 mm for Rookie brake disk
E 0052.DC Mozzo MG Ø 40 mm per disco freno Ø 206 x 16 mm MG disk’s hub Ø 40 mm for brake disk Ø 206 x 16 mm
F 0052.K0A Mozzo AL Ø 40 mm per disco freno Ø 180 autoventilante AL disk’s hub Ø 40 mm for self-vetilated brake disk Ø 180

G 0052.DB Mozzo MG Ø 40 mm per disco freno Ø 206 autoventilante MG disk’s hub Ø 40 mm for self-vetilated brake disk Ø 206

H 0052.DA Mozzo MG Ø 40 mm per disco freno Ø 180 autoventilante MG disk’s hub Ø 40 mm for self-vetilated brake disk Ø 180

I 0052.KE Mozzo AL Ø 50 mm per disco freno Ø 206 autoventilante AL disk’s hub Ø 50 mm for self-vetilated brake disk Ø 206

J 0052.KEA Mozzo AL Ø 50 mm per disco freno Ø 180 autoventilante AL disk’s hub Ø 50 mm for self-vetilated brake disk Ø 180

L 0052.EC ﾌﾞﾚｰｷﾃﾞｨｽｸﾊﾌﾞ 206mm MAG/D.50/2011 MG disk’s hub Ø 50 mm for self-vetilated brake disk Ø 206 x 16

M 0052.EA ﾌﾞﾚｰｷﾃﾞｨｽｸﾊﾌﾞ 180mm MAG/D.50 MG disk’s hub Ø 50 mm for self-vetilated brake disk Ø 180

N 0103.GABKIT ﾌﾛﾝﾄﾃﾞｨｽｸﾊﾌﾞ BS5/COMP Complete AL 7075 BS5 front disk’s hub with 2 bearings
O 0103.G0KIT ﾌﾛﾝﾄﾃﾞｨｽｸﾊﾌﾞ BS7/COMP Complete AL 7075 BS7 front disk’s hub
P 0103.GACKIT ﾌﾛﾝﾄﾃﾞｨｽｸﾊﾌﾞ BSS/COMP Complete BSS front disk’s hub
Q 0045.00 ﾎｲﾙｽﾀｯﾄﾞﾎﾞﾙﾄ M8 Wheel’s stud bolt
R 0024.BA ﾌﾛﾝﾄﾊﾌﾞﾍﾞｱﾘﾝｸﾞ 25-42x12 (6905ZZ) Wheel's bearing Ø 25 / 42 x 12
S 0024.B0 ﾌﾛﾝﾄﾊﾌﾞﾍﾞｱﾘﾝｸﾞ 24-42-9 Wheel's bearing Ø 25 / 42 x 9
T 0024.C0 Cuscinetto ruota Ø 25 - 37 mm Wheel's bearing Ø 25 - 37 mm
U 0103.G2 ｼｰｶﾞｰ/ﾌﾛﾝﾄﾃﾞｨｽｸﾊﾌﾞ Seeger for disk’s hub
V R.P.8X12 ﾜｯｼｬｰ D.8X12 Washer Ø 8 x 12 x 2 mm
W R.P.6X11 ﾜｯｼｬｰ D.6x11x1,5mm Washer Ø 6,4 x 11 x 1,5 mm
X V.TCE8X30 ｷｬｯﾌﾟﾎﾞﾙﾄ 8x30 TCEI screw 8 x 30
Y V.TCE8X40 ｷｬｯﾌﾟﾎﾞﾙﾄ 8x40 TCEI screw 8 x 40
Z V.TCE4X20 Vite TCEI 4 x 20 TCEI screw 4 x 20

AA V.TCE6X40 ｷｬｯﾌﾟﾎﾞﾙﾄ 6X40 TCEI screw 6 x 40
AB V.TCE8X35 ｷｬｯﾌﾟﾎﾞﾙﾄ 8x35 TCEI screw 8 x 35
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Rif. Cod. Description
24 BRAKE DISKS
A 0051.E0A Disco freno posteriore Micro Ø 170 mm Micro rear brake disk Ø 170 mm
B 0051.EF ﾘｱﾌﾞﾚｰｷﾃﾞｨｽｸ D.160 x 10mm Mini rear brake disk Ø 160 x 10 mm
C 0051.ED ﾘｱﾌﾞﾚｰｷﾃﾞｨｽｸ BSM/ROOKIE Rookie - Mini Kid rear brake disk Ø 180 mm
D 0051.D0 ﾘｱﾌﾞﾚｰｷﾃﾞｨｽｸ D.180mm (BS4-6) Self-ventilated rear brake disk Ø 180 x 13 mm
E 0051.DC ﾘｱﾌﾞﾚｰｷﾃﾞｨｽｸ D.206-16mm(大型) Self-ventilated rear brake disk Ø 206 x 16 mm
F 0101.FB ﾌﾛﾝﾄﾌﾞﾚｰｷﾃﾞｨｽｸ D.142mm SA3 AC SA3 front brake disk Ø 142 mm Th. 4 mm
G 0101.H0DX ﾌﾛﾝﾄﾌﾞﾚｰｷﾃﾞｨｽｸ BSS KZ R Right front brake disk BSS KZ
G 0101.H0SX ﾌﾛﾝﾄﾌﾞﾚｰｷﾃﾞｨｽｸ BSS KZ L Left front brake disk BSS KZ
H 0257.00KIT OTK ﾃﾞｨｽｸﾅｲﾛﾝﾌﾟﾛﾃｸｼｮﾝ KIT Protection kit for brake disk Ø 206 x 16 mm OK
H 0257.C0KIT Kit protezione disco freno Ø 206 x 16 mm KZ Protection kit for brake disk Ø 206 x 16 mm KZ
H 0257.D0KIT Kit protezione disco freno Ø 206 x 16 mm DD2 Protection kit for brake disk Ø 206 x 16 mm DD2
I 0257.01 OTK ﾃﾞｨｽｸﾅｲﾛﾝ ONLY Nylon protection for brake disk Ø 206 x 16 mm Red
I 0257.01N Protezione in nylon per disco freno Ø 206 x 16 mm Nera Nylon protection for brake disk Ø 206 x 16 mm Black
J 0257.02 OTK ﾃﾞｨｽｸﾅｲﾛﾝﾌﾟﾛﾃｸｼｮﾝﾌﾟﾚｰﾄ Disk protection's fixing plate OK
J 0257.C2 Piastra fissaggio paradisco KZ Disk protection's fixing plate KZ
J 0257.D2 Piastra fissaggio paradisco DD2 Disk protection's fixing plate DD2
K V.TCE5X25 ｷｬｯﾌﾟﾎﾞﾙﾄ 5X25 TCEI screw 5 x 25
L V.TCE6X22 Vite TCEI 6 x 22 TCEI screw 6 x 22
M V.TCE6X25 ｷｬｯﾌﾟﾎﾞﾙﾄ 6x25 TCEI screw 6 x 25
N V.TCE6X50 ｷｬｯﾌﾟﾎﾞﾙﾄ 6X50 TCEI screw 6 x 50
O V.TCER6X20 Vite TCEI ribassata 6 x 20 TCEI Cut allen screw 6 x 20
P V.TB6X16 ﾎﾞﾀﾝｽｸﾘｭｰ 6X16 TB screw 6 x 16
Q R.P.5X11 ﾜｯｼｬｰ D.5x11 Washer Ø 5 x 11 x 1 mm
R R.P.6X12 ﾜｯｼｬｰ D.6x12 Washer Ø 6,3 x 12,5 x 1 mm
S R.P.8X17X3 ﾜｯｼｬｰ D.8x17x3 Washer Ø 8 x 17 x 3 mm
T R.E.6 ｽﾌﾟﾘﾝｸﾞﾜｯｼｬｰ D.6X12 Spring washer Ø 6 mm
U D.M5C ﾌﾞﾚｰｷｷｬﾘﾊﾟｰﾋﾟﾝﾅｯﾄM5 Metal self-locking nut M5
V D.M6C ｾﾙﾌﾛｯｸﾅｯﾄM6 Metal self-locking nut M6
W D.M6A.B. ｾﾙﾌﾛｯｸﾅｯﾄM6 (ﾅｲﾛﾝ) A.B. nut M6
X D.M8C Dado M8 autobloccante in metallo Metal self-locking nut M8
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Rif. Cod. Description
25A MAGNESIUM WHEELS

A 0070.C0D ﾘｱﾎｲﾙ MXJ 210mm MG MG wheel MXJ 210 mm
B 0071.G0D ﾌﾛﾝﾄﾎｲﾙ MXJ 130mm MG MG wheel MXJ 130 mm
C 0070.C0A ﾘｱﾎｲﾙ MXP 210mm MG MG wheel MXP 210 mm
D 0071.G0A ﾌﾛﾝﾄﾎｲﾙ MXP 130mm MG MG wheel MXP 130 mm
E 0070.CB ﾘｱﾎｲﾙ MXL 210mm MG MG wheel MXL 210 mm
F 0071.GB ﾌﾛﾝﾄﾎｲﾙ MXL 130mm MG MG wheel MXL 130 mm
G 0070.C0 ﾘｱﾎｲﾙ MXC 210mm MG MG wheel MXC 210 mm
H 0071.G0 ﾌﾛﾝﾄﾎｲﾙ MXC 130mm MG MG wheel MXC 130 mm
I 0222.A0 OTK ﾋﾞｰﾄｽﾄｯﾊﾟｰ Special screw for drilled wheel
J 0222.B0 OTK ﾌﾞﾗｲﾝﾄﾞﾋﾞｰﾄｽﾄｯﾊﾟｰ Short special screw for drilled wheel
K 0223.A0 ﾋﾞｰﾄｽﾄｯﾊﾟｰｵ-ﾘﾝｸﾞ 2018 OR 2018
L 0221.00 OTK ﾁｭｰﾌﾞﾚｽﾊﾞﾙﾌﾞ/ﾛﾝｸﾞ Tubeless wheel's valve
M 0221.A0 OTK ﾁｭｰﾌﾞﾚｽﾊﾞﾙﾌﾞ/ｼｮｰﾄ Tubeless wheel's short valve
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Rif. Cod. Description
32 BSM BRAKE PUMPS
A 0029.BB ﾏｽﾀｰｼﾘﾝﾀﾞｰ BS1/BS2 ASSY (x2pcs) Complete BSM brake pumps
B 0029.C0 ﾏｽﾀｰｼﾘﾝﾀﾞｰ BS1/BS2 (1pc) BSM brake pump
C 0029.C2B ﾏｽﾀｰｽﾍﾟｰｻｰ ALU/BS2 BSM brake pump's support
D V.TCE6X55 Vite TCEI 6 x 55 TCEI screw 6 x 55
D V.TCE6X60F Vite TCEI 6 x 60 forata Drilled TCEI screw 6 x 60
E V.TCE6X65 Vite TCEI 6 x 65 TCEI screw 6 x 65
E V.TCE6X65F Vite TCEI 6 x 65 forata Drilled TCEI screw 6 x 65
F D.M6A.A. Dado M6 A.A. A.A. nut M6
F D.M6A.B. ｾﾙﾌﾛｯｸﾅｯﾄM6 (ﾅｲﾛﾝ) A.B. nut M6
G R.P.6X12 ﾜｯｼｬｰ D.6x12 Washer Ø 6,3 x 12,5 x 1 mm

0082.B13 ﾌﾞﾚｰｷﾊﾟｯﾄﾞﾋﾟﾝｸﾘｯﾌﾟ Spring for pad's pin
0255.00 Molletta viti forate Spring for drilled screws

H 0120.00 ﾏｽﾀｰｼﾘﾝﾀﾞｰﾀﾞｽﾄｶﾊﾞｰ LONG BSM brake pump's dusty rubber cap Red
0120.00N Parapolvere pompa freno BSM Nero BSM brake pump's dusty rubber cap Black

I 0029.12 ﾏｽﾀｰｼﾘﾝﾀﾞｰｼｰｶﾞｰ Seeger
J 0029.B10A ﾏｽﾀｰｼﾘﾝﾀﾞｰﾋﾟｽﾄﾝ D.13-8/BS2 BSM brake pump's AL piston Ø 13 - 8 mm
K 0029.A9 ﾏｽﾀｰｼﾘﾝﾀﾞｰﾗｲﾆﾝｸﾞ D.13-8 Brake pump's lining Ø 13 - 8 mm
L 0029.B13 ﾏｽﾀｰｼﾘﾝﾀﾞｰｽﾌﾟﾘﾝｸﾞ BS2 BSM brake pump's spring
M 0078.A1 ﾌﾞﾚｰｷﾎｰｽｼﾞｮｲﾝﾄ/ｽﾄﾚｰﾄ Brake pipe's straight connector
N 0029.B6A ﾏｽﾀｰｼﾘﾝﾀﾞｰﾌﾟﾗｸﾞ&O-ﾘﾝｸﾞ Discharge plug with OR

0029.B7 ﾏｽﾀｰｼﾘﾝﾀﾞｰﾌﾟﾗｸﾞｵｰﾘﾝｸﾞ Discharge plug's OR
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Rif. Cod. Description
36 SA3 FRONT BRAKE PUMP
A 0029.FB ﾏｽﾀｰｼﾘﾝﾀﾞｰ BS7-SA3 COMP Complete SA3 front brake pump
B 0029.F7 ﾏｽﾀｰﾚﾊﾞｰﾋﾟﾝ BS7-SA3 Pin for SA3 brake pump's lever
C R.P.6X12 ﾜｯｼｬｰ D.6x12 Washer Ø 6,3 x 12,5 x 1 mm
D D.M6A.B. ｾﾙﾌﾛｯｸﾅｯﾄM6 (ﾅｲﾛﾝ) A.B. nut M6
E 0116.B8 ｻｰｸﾙｽﾌﾟﾘﾝｸﾞｷｬﾘﾊﾟｰﾋﾟﾝ Circle spring for caliper's pin
F 0029.F13 ﾏｽﾀｰｼﾘﾝﾀﾞｰｽﾌﾟﾘﾝｸﾞ BS7 SA3 brake pump's spring
G 0029.A9 ﾏｽﾀｰｼﾘﾝﾀﾞｰﾗｲﾆﾝｸﾞ D.13-8 Brake pump's lining Ø 13 - 8 mm
H 0029.F10A ﾏｽﾀｰﾋﾟｽﾄﾝ BS7 SA3 brake pump's piston
I 0029.F5A ﾋﾟｽﾄﾝﾌﾟｯｼｬｰ BS7 Piston's pusher for SA3 brake pump
J V.TB5X20 ﾎﾞﾀﾝｽｸﾘｭｰ 5X20 TB screw 5 x 20
K G.5X16 ﾌﾟﾚｰﾝﾁｯﾌﾟﾛｯｶｰM5X16 Lock M5 x 16 flat tip
L R.P.5X11 ﾜｯｼｬｰ D.5x11 Washer Ø 5 x 11 x 1 mm
M 0029.F8 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ8x18/BS7-SA3 Flexible pin Ø 8 x 18 mm
N 0029.F6A ﾏｽﾀｰﾚﾊﾞｰ BS7-SA3 SA3 brake pump's lever
P 0081.B3B ｵｲﾙﾀﾝｸｼﾞｮｲﾝﾄｽｸﾘｭｰ BS7-SA3 Drilled screw for banjo fitting
Q 0081.B3C ｵｲﾙﾀﾝｸｼﾞｮｲﾝﾄﾜｯｼｬｰ BS7-SA3 AL washer
R 0081.B3D ｵｲﾙﾀﾝｸｼﾞｮｲﾝﾄ BS7-SA3 Banjo fitting Ø 10 mm
S 0081.00B Tubo Ø 6 x 10 mm Pipe Ø 6 x 10 mm
T 0029.F10 ｵｲﾙﾀﾝｸ BS7-SA3 SA3 front brake pump's tank
U 0029.D15 ﾏｽﾀｰｼﾘﾝﾀﾞｰｵｲﾙﾀﾝｸﾗｲﾆﾝｸﾞ Brake pump tank's lining
V 0029.D16 ﾏｽﾀｰｼﾘﾝﾀﾞｰｵｲﾙﾀﾝｸﾗｲﾆﾝｸﾞﾜｯｼｬｰ Brake pump tank's washer
W 0029.D6A ﾏｽﾀｰｼﾘﾝﾀﾞｰｵｲﾙﾀﾝｸｷｬｯﾌﾟ Brake pump tank's cap
X 0029.F14 ｵｲﾙﾀﾝｸｻﾎﾟｰﾄ BS7 SA3 brake pump tank's support
Y 0093.02 ｱﾝﾁﾊﾞｲﾌﾞﾚｰｼｮﾝﾗﾊﾞｰ Anti-vibration rubber
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Rif. Cod. Description
37A BSM REAR BRAKE CALIPER

A 0082.JA ﾘｱﾌﾞﾚｰｷｷｬﾘﾊﾟｰ BSM/COMP Complete BSM rear brake caliper Rookie - Mini Exp - Nordix

B 0082.JD Pinza freno posteriore BSM completa disco autoventilato
206 x 16 Complete BSM rear brake caliper 206 x 16 self-ventilated disk

C 0082.E15A ﾘｱﾌﾞﾚｰｷﾊﾟｯﾄﾞﾋﾟﾝ BS6-BSM-SA2-BSD/LONG/57mmPad's pin for BSM rear brake caliper Rookie - Mini Exp - Nordix

D 0082.J2B Spina pastiglia posteriore BSM disco autoventilato 206 x 16 Pad's pin for BSM rear brake caliper disco autoventilato 206 x
16

E 0082.J4 ﾌﾞﾚｰｷﾊﾟｯﾄﾞ BSMx2 BSM rear brake caliper's pad
F 0082.J3 ﾘｱﾌﾞﾚｰｷﾊﾟｯﾄﾞｽﾍﾟｰｻｰ 0.5mm BSM Pad's spacer for BSM rear brake caliper Thickness 0,5 mm

G 0082.06A ｷｬﾘﾊﾟｰﾋﾟｽﾄﾝ BS1-2-BSM BSM rear brake caliper's piston
H 0082.05 ｷｬﾘﾊﾟｰﾋﾟｽﾄﾝｶｯﾌﾟ BS1-2-BSM(1 3/16) BSM rear brake caliper's lining
I V.TCE5X30 ﾌﾞﾚｰｷﾊﾟｯﾄﾞﾘﾀｰﾝｷｬｯﾌﾟﾎﾞﾙﾄ 5x30 TCEI screw 5 x 30
J 0082.07 ﾊﾟｯﾄﾞﾘﾀｰﾝｽﾌﾟﾘﾝｸﾞ BS1-2-BSM Pad's return spring for BSM rear brake caliper
K 0082.08 ﾊﾟｯﾄﾞﾘﾀｰﾝﾎﾞﾙﾄｶﾗｰ BS1-2-BSM Tube for pad's screw for BSM rear brake caliper
L 0079.A1 ﾌﾞﾚｰｷﾎｰｽｼﾞｮｲﾝﾄ/L Brake pipe's "L type" connector
M V.TCE4X6 ﾌﾛﾝﾄｴｱｰﾌﾞﾘｰﾄﾞ 4X6mm TCEI screw 4 x 6
N 0223.B0 ｵｰﾘﾝｸﾞ 2012 OR 2012
O V.TCE8X35 ｷｬｯﾌﾟﾎﾞﾙﾄ 8x35 TCEI screw 8 x 35
P V.TCE8X45 ｷｬｯﾌﾟﾎﾞﾙﾄ 8x45 TCEI screw 8 x 45
Q D.M5C ﾌﾞﾚｰｷｷｬﾘﾊﾟｰﾋﾟﾝﾅｯﾄM5 Metal self-locking nut M5
R 0226.00A ﾘｱﾌﾞﾚｰｷｷｬﾘﾊﾟｰｻﾎﾟｰﾄ 180mm MINI/BSM Rookie caliper's support
S 0226.01 ﾘｱﾌﾞﾚｰｷｷｬﾘﾊﾟｰｻﾎﾟｰﾄｽﾍﾟｰｻｰ ROOKIE Spacer bush for Rookie caliper's support
T V.TCE8X20 ｷｬｯﾌﾟﾎﾞﾙﾄ 8X20 TCEI screw 8 x 20
U R.E.8 ｽﾌﾟﾘﾝｸﾞﾜｯｼｬｰ D.8X15 Spring washer Ø 8 mm
V 0309.00 OTK ﾌﾞﾚｰｷｴｱｰｺﾝﾍﾞｱｰ Brake's air conveyor
W 0309.00KIT Kit viteria convogliatore aria freni Screws for brake's air conveyor
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Rif. Cod. Description
38 SA2 REAR BRAKE CALIPER
A 0082.EB ﾘｱﾌﾞﾚｰｷｷｬﾘﾊﾟｰ SA2 COMP Complete SA2 rear brake caliper
B 0082.D4 Pastiglia freno SA2 SA2 brake caliper's pad
C 0082.D4KIT ﾌﾞﾚｰｷﾊﾟｯﾄﾞ BS5-6/SA2x2 SA2 brake caliper's (2 pcs box)
D V.TPSCEI4X14 ﾏｸﾞﾈｯﾄｽｸﾘｭｰ 4X14 TPSCEI screw 4 x 14
E 0082.D13 ﾌﾞﾚｰｷﾋﾟｽﾄﾝﾏｸﾞﾈｯﾄ BS5-6-SA2-BSD Magneto for SA2 caliper's piston
F 0082.D6A ﾘｱﾌﾞﾚｰｷﾋﾟｽﾄﾝ BS6-SA2-BSD SA2 rear brake caliper's piston
G 0082.D5 ﾘｱﾌﾞﾚｰｷｽｸｴｱｰﾗﾊﾞｰ BS6-SA2-BSD SA2 rear brake caliper's lining
H 0082.D9A ﾘｱｷｬﾘﾊﾟｰﾋﾟｽﾄﾝｸﾘｯﾌﾟ BS6-SA2-BSD SA2 rear brake caliper's clip
I 0078.A1 ﾌﾞﾚｰｷﾎｰｽｼﾞｮｲﾝﾄ/ｽﾄﾚｰﾄ Brake pipe's straight connector
J 0082.D12 ﾘｱﾌﾞﾚｰｷｴｱｰﾌﾞﾘｰﾄﾞ BS6-SA2-BSD Discharge plug Ø 7 x 1 mm
K 0082.E15A ﾘｱﾌﾞﾚｰｷﾊﾟｯﾄﾞﾋﾟﾝ BS6-BSM-SA2-BSD/LONG/57mmPad's pin for SA2 rear brake caliper
L 0082.E14 ﾘｱﾌﾞﾚｰｷﾊﾟｯﾄﾞﾛｯｸﾌﾞｯｼｭ BS6-SA2-BSD Locking bush for SA2 rear brake caliper's pad
M G.4X4 ﾛｯｸﾌﾞｯｼｭｽｸﾘｭｰ4X4 Lock M4 x 4 flat tip
N D.M5C ﾌﾞﾚｰｷｷｬﾘﾊﾟｰﾋﾟﾝﾅｯﾄM5 Metal self-locking nut M5
O V.TCE8X25 ｷｬｯﾌﾟﾎﾞﾙﾄ 8x25 TCEI screw 8 x 25
P V.TCE8X30 ｷｬｯﾌﾟﾎﾞﾙﾄ 8x30 TCEI screw 8 x 30
Q 0226.ED ﾘｱﾌﾞﾚｰｷｷｬﾘﾊﾟｰｻﾎﾟｰﾄ 180mm BS6 Rear caliper's support for disk Ø 180 mm
R 0226.EB ﾘｱﾌﾞﾚｰｷｷｬﾘﾊﾟｰｻﾎﾟｰﾄ 180mm BS6ｵﾌｾｯﾄ5mm

Rear caliper's support for disk Ø 180 mm (misaligned axle's
support 5 mm)

S 0226.EC ﾘｱﾌﾞﾚｰｷｷｬﾘﾊﾟｰｻﾎﾟｰﾄ 180mm BS6ｵﾌｾﾂｯﾄ10mm
Rear caliper's support for disk Ø 180 mm (misaligned axle's
support 10 mm)

T 0226.EA0 ﾘｱﾌﾞﾚｰｷｷｬﾘﾊﾟｰｻﾎﾟｰﾄ 206-16mm BS6(大型)New Brake caliper's extension for disk Ø 206 mm
U 0082.D4B ﾌﾞﾚｰｷﾊﾟｯﾄﾞ BS5-6/SA2 (ｼﾝﾀｰﾄﾞ) Sintered brake pad
V V.TE8X40 Vite TE 8 x 40 TE screw 8 x 40
W V.TE8X55 Vite TE 8 x 55 TE screw 8 x 55
X R.P.8X17X3 ﾜｯｼｬｰ D.8x17x3 Washer Ø 8 x 17 x 3 mm
Y V.TCE8X35 ｷｬｯﾌﾟﾎﾞﾙﾄ 8x35 TCE screw 8 x 35
Z R.E.8 ｽﾌﾟﾘﾝｸﾞﾜｯｼｬｰ D.8X15 Spring washer Ø 8 mm

AA 0309.00 OTK ﾌﾞﾚｰｷｴｱｰｺﾝﾍﾞｱｰ Brake's air conveyor
AB 0309.00KIT Kit viteria convogliatore aria freni Screws for brake's air conveyor
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Rif. Cod. Description
41 SA3 FRONT BRAKE CALIPER
A 0100.FB ﾌﾛﾝﾄﾌﾞﾚｰｷ SA3/COMP Complete SA3 front brake caliper
B 0100.D12 ﾌﾛﾝﾄﾌﾞﾚｰｷｴｱｰﾌﾞﾘｰﾄﾞ BS5-7-SA3-BSS Discharge plug M6
C 0100.F2 ﾌﾛﾝﾄﾌﾞﾚｰｷﾊﾟｯﾄﾞ BS7-SA3x2pcs SA3 front brake caliper's pad
D 0100.F2KIT ﾌﾛﾝﾄﾌﾞﾚｰｷﾊﾟｯﾄﾞ BS7-SA3x4pcs SA3 front brake caliper's pad (4 pcs box)
E 0223.00 ﾌﾞﾚｰｷｴｱﾌﾞﾘｰﾄﾞｵｰﾘﾝｸﾞ 2015 OR 2015
F V.TPSCEI3X12 ﾏｸﾞﾈｯﾄｽｸﾘｭｰ 3x12 TPSCEI screw 3 x 12
G 0100.F9 ﾌﾛﾝﾄﾌﾞﾚｰｷﾋﾟｽﾄﾝﾏｸﾞﾈｯﾄ BS7-SA3-BSS Magneto for SA3 caliper's piston
H 0100.F11A ﾌﾛﾝﾄﾌﾞﾚｰｷﾋﾟｽﾄﾝ BS7-SA3 SA3 front brake caliper's piston
I 0100.F10 ﾌﾛﾝﾄﾌﾞﾚｰｷｷｬﾘﾊﾟｰｵｰﾘﾝｸﾞ BS7-SA3 SA3 front brake caliper's OR
J 0100.F14A ﾌﾛﾝﾄﾌﾞﾚｰｷﾊﾟｯﾄﾞﾋﾟﾝ BS7-SA3/LONG Pad's pin for SA3 front brake caliper
K D.M5C ﾌﾞﾚｰｷｷｬﾘﾊﾟｰﾋﾟﾝﾅｯﾄM5 Metal self-locking nut M5
L 0078.B1 ﾌﾞﾚｰｷﾎｰｽｼﾞｮｲﾝﾄ/ｽﾄﾚｰﾄ/2015 Brake pipe's straight connector M10x1-1/8"
M V.TCE6X20 ｷｬｯﾌﾟﾎﾞﾙﾄ 6X20 TCEI screw 6 x 20
N V.TCE6X22 Vite TCEI 6 x 22 TCEI screw 6 x 22
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Rif. Cod. Description
42 SA3 FRONT BRAKE KIT
A 0029.FB ﾏｽﾀｰｼﾘﾝﾀﾞｰ BS7-SA3 COMP Complete SA3 front brake pump
B 0081.BKFBS7 ｽﾁｰﾙﾌﾞﾚｰｷﾎｰｽ KIT/SA3 SA3 brake pipes kit
F 0100.FB ﾌﾛﾝﾄﾌﾞﾚｰｷ SA3/COMP Complete SA3 front brake caliper
G 0018.C0 ｷﾝｸﾞﾋﾟﾝ 10X90 HST stub axle's screw 10 x 90
H 0211.D0KIT ﾅｯｸﾙｱﾗｲﾒﾝﾄｱｼﾞｬｽﾄ D.22-10 HST/KIT Complete HST eccentric bush Ø 22 - 10 mm
I V.TCEX3X10 ﾅｯｸﾙｱﾗｲﾒﾝﾄｷｬｯﾌﾟﾎﾞﾙﾄ 3X10 Inox TCEI screw 3 x 10
J 0215.CB ﾅｯｸﾙｽﾍﾟｰｻｰ 24x10x3mm HST/08～ HST stub axle's spacer Ø 10 x 24 x 3 mm
K 0211.D4 ﾅｯｸﾙｱﾗｲﾒﾝﾄｱｼﾞｬｽﾄ ﾌﾞｯｼｭﾜｯｼｬｰ10X4.5 HST Washer Ø 10 x 4,5 mm for HST bush Ø 22 - 10 mm
L D.M10A.A. ﾛｯｸﾅｯﾄM10(ﾅｲﾛﾝ) A.A. nut M10
M 0092.00DADXKIT ﾅｯｸﾙ　BS7/SA3/HST/R  Right HST SA3 stub axle with bearings

0092.00DASXKIT ﾅｯｸﾙ　BS7/SA3/HST/L  Left HST SA3 stub axle with bearings
N 0021.C0 ﾎｲﾙｽﾍﾟｰｻｰ 5mm HST HST wheel's spacer 5 mm
O 0022.C0 ﾎｲﾙｽﾍﾟｰｻｰ 15mm HST HST wheel's spacer 15 mm
P 0023.D0 ﾅｯｸﾙｴﾝﾄﾞﾜｯｼｬｰ HST Locking spacer for HST stub axle
Q D.M14X1,5 ﾅｯｸﾙﾅｯﾄM14X1.5 A.B. nut M14 x 1,5 mm
R V.TB6X16 ﾎﾞﾀﾝｽｸﾘｭｰ 6X16 TB screw 6 x 16
S R.E.6 ｽﾌﾟﾘﾝｸﾞﾜｯｼｬｰ D.6X12 Spring washer Ø 6 mm
T 0101.FB ﾌﾛﾝﾄﾌﾞﾚｰｷﾃﾞｨｽｸ D.142mm SA3 AC SA3 front brake disk Ø 142 mm Th. 4 mm
U 0103.G0KIT ﾌﾛﾝﾄﾃﾞｨｽｸﾊﾌﾞ SA3/COMP Complete AL 7075 SA3 front disk’s hub
V 0103.GGKIT ﾌﾛﾝﾄﾎｲﾙﾊﾌﾞIN/COMP/SA3/LONG 90mm/MAG Complete BS5 - SA3 MG hub
W 0125.00 ﾎｲﾙﾊﾌﾞｽﾍﾟｰｻｰﾘﾝｸﾞ Spacer ring for HST wheel's hub
X 0044.B0 ﾎｲﾙﾊﾌﾞﾛｯｸﾅｯﾄ Wheel's hexagonal self-locking nut

Y 0021.CC ﾎｲﾙｽﾍﾟｰｻｰ 5,5mm HST
HST wheel's spacer 5,5 mm
for SA3 disk th. 4 mm

0029.F14 ｵｲﾙﾀﾝｸｻﾎﾟｰﾄ BS7 SA3 brake pump tank's support
0093.02 ｱﾝﾁﾊﾞｲﾌﾞﾚｰｼｮﾝﾗﾊﾞｰ Anti-vibration rubber
0227.00 Fascetta 4,8 x 200 mm Clamp 4,8 x 200 mm
V.TB5X40 ﾎﾞﾀﾝｽｸﾘｭｰ 5X40 TB screw 5 x 40
R.P.5X11 ﾜｯｼｬｰ D.5x11 Washer Ø 5 x 11 x 1 mm
D.M5A.B. ﾛｯｸﾅｯﾄ M5(ﾅｲﾛﾝ) A.B. nut M5
V.TCE8X20 ｷｬｯﾌﾟﾎﾞﾙﾄ 8X20 TCEI screw 8 x 20
R.E.8 ｽﾌﾟﾘﾝｸﾞﾜｯｼｬｰ D.8X15 Spring washer Ø 8 mm




